

Sample No: 21366750

No: 324543578

Certificate of Analysis**Test report of Polyethylene Compound (AP-F7000)**

PROPERTIES	Result	Unit	Test Method
Density	0.95(+0.02)	g/cm ₃	ASTM D 1505
Melt Flow Index (190 °C/2.16 kg)	0.06 (+0,03)	g/10min	ASTM D 1238
Moisture	MAX 0.2	%	ASTM D 644
Tensile Strength @ Yield	20	MPa	ASTM D 638
Tensile Strength @ Break	34	MPa	ASTM D 638
Elongation @ Break	500	%	ASTM D 638
Izod Impact Strength, Notched	2.8	KJ/m ²	ASTM D 256

1. The test result provided from sample of Aras Petrochemical Factory.
2. This report provides for exclusive use of Aras Petrochemical clients.
3. Any copy of this report cannot be made without Aras Petrochemical permission.

**PETRO-ACC**
Aras Petro Chemical co